--------
ses e 0w

SOVOL il

SV06

L ieeianal

EN

[ V1.0




Thank you for choosing Sovol printers! Sovol is committed
to providing excellent machines to 3D printing enthusiasts
all over the world .This manual is designed for SV06 owners
to start their SV06 printing journey.We still recommend all
the SV06 owners to read the manual carefully even if you
are familiar with the 3D Printing technology, as there are
lots of important information about the SV06 for you to
learn and help you get better printing exprience .In this
manual there are some tutorials can be found on official
website and group you can scan the QR-codes.

sovol support group  sovol official website



N

Do not use the printer any way other than described here in order to avoid personal
injury or property damage.

Do not place the printer in the environment with large vibration or other instability.
The shaking of the machine will affect the printing quality of the printer.

Please do not place the machine in inflammable and explosive materials or near high
heat source.

Please place the machine in a ventilated, cool and dust free environment.

It is recommended to use the material recommended by the manufacturer to avoid
machine damage.

Do not use any other power cable except the one supplied. Always use a grounded
three-prong power outlet.

Please do not open the plastic cover during usage, otherwise the printing will be
interrupted.

Do not wear cotton gloves when operating the printer. Such cloths may become tangled
in the printers moving parts leading to burns, possible bodily injury, or printer damage.

Please wait a moment to remove the print after the print is finished.

It s not recommended to use the third party firmware or mainboard etc, or the
warranty will be void.

Clean the printer frequently. Always turn the power off when cleaning, and wipe with a
dry cloth to remove dust, adhered printing plastics or any other material off the frame,
guide rails, or wheels. Use glass cleaner orisopropyl alcohol to clean the print surface.

Children under 10 years should not use the printer without supervision.

This machine is equipped with a security protection mechanism.Do not manually
move the nozzle and printing platform mechanism manually while booting up,ot
herwise the device will automatically power off for safety.

Users should comply with the laws and regulations of the corresponding countries and
regions where the equipment is located (used), abide by professional ethics, pay
attention to safety obligations, and strictly prohibit the use of our products or
equipment for any illegal purposes. Sovol will not be responsible for any violators'
legal liability under any circustance.



1 Equipment Parameters

Model

SV06

Software language

English

Print method TF card,USB connection
Molding FDM

Number of nozzles 1

Print size 220%220*250mm
Recommend Printing speed <80mm/s

Printing accuracy +0.Imm

Nozzle diameter

0.4mm (Adjustable)

Nozzle temperature

<300°C

Hotbed temperature

<100°C

Supporting materials

PLA/ABS/PETG/TPU/WOOD

Material diameter

1.75mm

Support file format

G-code

Voltage

Input:115/230V 50/60HZ Output:24V

Operation system

Windows,Linux,Mac

Power

360W/24V

Extruder kit

Filament holder

Tool Box

S 7

Power cable Zip Tie

< ,/’
Diagonal  Nozzle Cleaner

pliers Needle

= o— [D

M4X20*2

M5X50*4

1E
Wrench toolkit

/

Spatula

M3X5*3

Spare Nozzle

n

TF card/Card
reader

00—

M5X10*2



3 Assembly
3.1 Install the gantry
Install the gantry on the base 0

with four M5X50 screws,
tighten the screws. — sovo. —— =

3.2 Install the display

Install the display on the . holder on the right of base.
Disaplay

Push it down diagonally to let it stuck on the holder. :

I 4

SovoL

3.3 Install the power supply

Install the power supply on the right o
profile of the machine gantry with

two M4X20 scews, tighten the screws.




3.4 Install the extruder kit

Install the extruder kit on the slide base with
three M3X5 screws, tighten the screws.

Install It Here

3.5 Install the control box

Please turn the aircraft switch on (1)
the control box hanging plate to

the left from the . locked state \
o

to the (1) unlocked state. o

Control box

\ \1 XN
(¢]
D

Install the control box on the hanging plate.

Press the entire control box down to let it be locked on

the hanging plate. Control box

@ Re-rotate the aircraft switch to the O locked state.




3.6 Install the filament holder

. Install the filament plate on the top of the ‘ .
machine with two M5X10 screws.

Install the filament holder.

B - 5

*@ (This part of the filament holder)
faces the front of the machine

*The shown in the picture is the back ™
of the machine, when the back of the machine is facing
you, the filament holder is facing to the left

3.7 Connection lines

__________

*Please select the correct
________ input voltage to match your
local mains (230V or 115V).




4 Screen information

Prepare

Bed Leveling

Canflguration

Change filament

About Printer

Print fram Media

Auto Home

Move Axis

Motion
Move Axis
Move 10mm
Mave X
Move Tmm
Move 0,1mm
Move Axis
Move 10mm
Move Y
Move 1mm
Move 0.1mm
Move Axis
- Move 10mm
Maove 1mm
Mave 0.1mm
Move Axls
Move 10mm
Move Extruder

Move 1mm

Move 0.1mm

Auto Home

Frobe Z offset

Levei Bad

Auto Z-Align

Temperatura

Preheat PLA

MNozzle
Bed
Fan Speed
Fan Speed
Mozzle
Preheat PLA Conf
Bed
Store Seltings
Fan Speed
Nozzle |
Preheat ABS Conf |
Store Settings
Preheat PLA
Preheat PLA End

Preheat PLA Bed

48 Probe Test

Fade Height

Load Settings

:éat Home Offsets!

{ Velagity |
- Accaleration |
H Jerk

- Prabe Offzets |

Advanced Settings || Stepsimm |

on
Sound 4 —

{ TMC Drivers |

initialize EEPROM |

Preheat ABS

Preheat ABS
Preheat ABS End

Preheat ABS Bed

Store Settings

Restore Defaulis

Printer Info

Thermistors

Disable Steppers

5 Leveling
5.1 Leveling-1

Press the knob> Main —
Bed Leveling—Auto Z-Align




SOVOL ——

f

o=

==

The machine will auto-home first, then the entire X-axis will rise to the top for calibration, then descend to auto-home.

5.2 Leveling-2

Auto Z-Aligh

After the machine stops, go back and click Probe Z offset
to adjust the distance between the nozzle and the hot bed

-Q' [ After adjusting, don't forget to click to store the settings. ]

About 0.2mm, the thickness of a sheet of A4 paper,when you drag the
paper, the nozzle can scratch the paper slightly, that means the distance is suitable. =

5.3 Leveling-3

After clicking on Level
Bed, the nozzle will rise
to 120°C, and the hot
bed will rise to 60°C,
please be patient and
be careful of burns.

After adjusting, don't
forget to click to store
the settings.

Click the Bed Leveling—Auto
Home(Preheat)—Auto Home

After clicking Auto home for the
first time, the machine will be
preheated automatically: nozzle
120°C, hotbed 60°C. After the
temperature is reached, click
Auto Home again to process.

n 0.2mm

@ then click the level bed, the machine starts
to detect at 25 points on the hot bed.



6 Load filament

Click Prepare—Preheat PLA/ABS [ °45

When the temperature rises to the target temperature,
cut the front end of the filament to a 45° bevel, then
insert it into the feed port for about 20mm,and turn
the wheel clockwise until you see the filament
coming out of the nozzle.

-Q- If you feel resistance when turning and it is difficult to
turn, please unlock the motorSteps to unlock the

motor: click Prepare — Disable Steppers

7 Change filament

Press the knob>Main —
Change Filament — Yes

Select the option according to the type of filament you Waiting for the target
are using, you can also select Preheat Custom to set a temperature to rise, the
temperature. After selecting,please wait for the filament will withdraw
temperature to rise. automatically,then

insert new filament to
start printing.

8 Preparing to printing

Double-click to install Sovol-Cura

SOVOL in the TF card file.

1 €3 | sovol3D._Cura-1.5.0-win64



Add printer

Select the model you want to print
and open

Slice and save the file to
TF card

Insert the TF card into
the card slot above the
mainboard box of the
machine




@ Click “Print from media”—Select file to print

9 Mainboard

Normal fan port

Hot bed wire
port

Nozzle wire
port

break detection

NO limit/Limit
Switch

X-axis limit
switch port

Y-axis limit
switch port

Z-axis limit
switch port

Hot bed
thermistor port

Nozzle
thermistor port

Fuse

Controllable fan

I Screen Port l

I Micro USB port l

proximity switch port I

X-axis motor
port

Y-axis motor
port

Z-axis motor
port

E-axis motor
port

TF card
slot




Es ist wichtig zu wissen DE %

Verwenden Sie den Drucker nicht auf andere Weise als hier beschrieben, da dies zu Verletzungen
oder Sachschdden flihren kann.

Stellen Sie den Drucker nicht in einer vibrierenden oder anderweitig instabilen Umgebung auf. Das
Schitteln des Geréats kann die Druckqualitdt des Druckers beeintrachtigen.

Stellen Sie das Gerdt nicht in der Nahe von entflammbaren oder explosiven Stoffen oder in der Nahe
von starken Hitzequellen auf.

Bitte bewahren Sie das Gerét in einer belufteten, kiihlen und staubfreien Umgebung auf.

Es wird empfohlen, das vom Hersteller empfohlene Material zu verwenden, um Schaden an der
Maschine zu vermeiden.

Verwenden Sie kein anderes als das mitgelieferte Netzkabel. Verwenden Sie immer eine geerdete,
dreiphasige Steckdose.

Tragen Sie bei der Bedienung des Druckers keine Baumwollhandschuhe. Solche Stoffe kdnnen sich
in den beweglichen Teilen des Druckers verfangen, was zu Verbrennungen, Verletzungen oder
Schaden am Drucker fihren kann.

Bitte warten Sie einige Augenblicke, um den Ausdruck nach dem Drucken zu entfernen.

Die Verwendung von Firmware oder Motherboards von Drittanbietern usw. wird nicht empfohlen,
da dies zum Erléschen der Garantie fihrt.

Reinigen Sie den Drucker hdufig. Schalten Sie das Gerat beim Reinigen immer aus und wischen Sie
mit einem trockenen Tuch anhaftenden Staub, bedruckten Kunststoff oder andere Materialien von
Rahmen, Schienen und Radern ab. Verwenden Sie Glasreiniger oder Isopropylalkohol, um die
Druckoberflache zu reinigen.

Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to
remove dust, adhered printing plastics or any other material off the frame, guide rails, or wheels.
Use glass cleaner or isopropyl alcohol to clean the print surface.

Kinder unter 10 Jahren sollten den Drucker nicht unbeaufsichtigt benutzen.

Bewegen Sie den Druckkopf und den Druckplattformmechanismus wéahrend des Druckvorgangs
nicht von Hand.

Die Benutzer missen die Gesetze und Vorschriften des Landes und der Region einhalten, in der sich
die Ausriistung befindet (verwendet wird), sie mussen die Berufsethik und die
Sicherheitsverpflichtungen einhalten, und es ist ihnen strengstens untersagt, unsere Produkte oder
Ausristung fir illegale Zwecke zu verwenden. Sovol kann unter keinen Umsténden fiir einen Verstof
haftbar gemacht werden.



1 Parameter der Ausriistung

Modell

SV06

Software-Sprachen

Englisch

Druckverfahren TF-Karte, USB-Kabel
Typ FDM

Anzahl der Diisen 1

Druckgrolée 220*220*250mm
Empfohlene Druckgeschwindigkeit <80mm/s
Druckgenauigkeit +0.1mm

Durchmesser der Dise

0.4mm (austauschbar)

Dlsentemperatur

<300°C

Temperatur des heilRen Bettes

<100°C

Unterstlitzung Verbrauchsmaterial

PLA/ABS/PETG/TPU/WOOD

Durchmesser der Verbrauchsmaterialien

1.75mm

Unterstiitzte Dateiformate

G-code

Spannung

Eingang:115/230V 50/60HZ Ausgang:24V

Betriebssysteme

Windows, Linux, Mac

Stromversorgung

360W/24V

2 Liste der Posten

Tool Box

| p—
/ﬁ§§ \ \
[\?‘U >\\\\\\\ N Q\
N\ A\N bl

AN

Bildschirme anzeigen

1
1
1
1 == g
! It =
1
: Netzkabel Kabelbinder ~ Werkzeugkasten Ersatz-Diisen
1
. < - /
| . |
Extrud ' j
xtruder- I Schneidzange Dise mit Spatel TF-Karte/
Komponenten ; : Durchgangsnadel Kartenleser
1
== O D O
Materialregale :
| M5X50*4 M4X20*2 M3X5*3 M5X10*2



3 Zusammenbau

3.1 Gantry installieren

@ Montieren Sie die Gantry mit o

vier M5x50 Schrauben und
ziehen Sie die Schrauben fest.

— sovo. —

3.2 Bildschirme anzeigen Installieren

Befestigen Sie den Bildschirme anzeigen an der
Halterung auf der rechten Seite des Sockels .

. Driicken Sie ihn entlang der Diagonale nach unten,
so dass er in der Halterung einrastet.

y

S@V@L

3.3 Netzteil installieren

. Befestigen Sie das Netzteil mit zwei
Schrauben M4X20 am rechten Profil des
Gantry und ziehen Sie die Schrauben fest.

______________________

( 3
B

BY

/
N
/"’
/i
/
e -

Stromversorgung M4X20*2




3.4 Extruder-Komponenten installieren

Befestigen Sie die Extruder-Komponenten mit
den drei M3X5-Schrauben an der Gleitbasis und
ziehen Sie die Schrauben fest.

_______________

N e e e = = =

5
Extruder- M3X5*3
Komponenten
--------------- Install It Here
3.5 Kontrollkasten installieren
Bitte drehen Sie den Flugzeugschalteran €9 =
der Schaltschrank-Hangetafel von .
verriegelt auf () entriegelt, indem Sie ihn o o
nach links drehen. o

\ th
—
1 Lo
! T o B
Kontrollkasten : /
: =

Anbringen des Kontrollkasten an der Wandplatte.

Driicken Sie den gesamten Kontrollkasten nach unten,

um ihn an der Stecktafel zu befestigen. Kontrollkasten

Drehen Sie den Flugzeugschalter wieder in den T
Zustand O locked S e e e e e oo oo .




3.6 Materialregale Installation

Befestigung der Materialregale an der
Oberseite der Maschine mit zwei Schrauben

MEX10 T Y

Montage des Materialregal Fasser.

______________________

* @ (Dieser Teil des Materialregale)
Zur Vorderseite der Maschine gerichtet

*Die Abbildung zeigt die Riickseite x
der Maschine, wobei der Materialregale nach links zeigt,
wenn die Riickseite der Maschine lhnen zugewandt ist.

\.._

3.7 AnschlieRen von Kabeln

*Bitte wahlen Sie die richtige
Eingangsspannung, die zu lhrer
ortlichen Stromversorgung
passt(230V oder 115V).

Extruder-
Komponenten



4 Informationen anzeigen

Prepare Bed Leveling Canfiguration Change filament | About Printer | Print from Media
Auto Hame
| Motion
Move Axs Al Hor
- Move 10mm
HMoveX - —————— T ——
| r— - Set Home Oﬂ‘setsj
Move 0,1mm | 'I_Wl"f"’_' )
-|Amele¢atlnn
{ it Probe 2 offset b=
F Move 10Omm| | [ [k )
Ly {Prabe Offsets |
Move Axis - i) L
m— Advanced Settings | Stepsimm| Printer Info
| Mave Axis HTMG Drivers
- Move 10mm Lavel Fad HPID 33“'“05]
|Mavez —
g | Maove 1mm '-IFBarbmenll
|Mave 0.1mm —| = EE.T o
- Move Axis ndtinte EEFRO
i [ Move 10mm Auto Z-Align
' - Move 1mm |
- Move 0, 1mm
Nozzle
- Bed
Fan Speed M48 Probe Test
|Fan Speed
- Nozzle on
TerMperalure . proneat PLA Cant | Sound ‘—]
= &
Btore Sellings | eose Height
- Fan Spesd
[ Nozzle |
Preheat ABS Conf - Themistors
| Btore Settings
Preheat PLA Load Seftings
Preheat PLA - Preheat PLA End
Preheat PLA Bed a —
| Preheat ABS
Preheat ABS - Preheat ABS End Store Settings
| Preheat ABS Bed
Disable Steppers




5 Nivellierung
5.1 Nivellierung-1

T Driicken Sie den Drehknopf >
Main T 1 . .
= " Hauptbildschirm —

Bettnivellieren—Automatische
Z-Achsen-Ausrichtung

Kalibrierung nach oben und schlieRlich wieder nach unten, um automatisch auf den Nullpunkt zuriickzukehren.

5.2 Nivellierung-2

Klicken Sie auf "Bettnivellieren"
— Auto-Nullstellung (nur
Aufwdrmen) — Auto-Nullstellung

"O" Nach dem ersten Klick auf die automatische Nullriickstellung wird die Maschine zunachst aufgewarmt:
= 120°C flr die Duise und 60°C fiir das Heizbett. Sobald die Temperatur erreicht ist, klicken Sie erneut auf

Auto-Nullstellung, um den Vorgang auszufthren.
Nachdem die Maschine
angehalten hat, kehren Sie

zur Taste "Z-Offset erkennen"
zurilick, um den Abstand
zwischen der Diise und dem
heilRen Bett einzustellen

Vergessen Sie nicht, auf "Einstellungen speichern" zu klicken,

.‘Q’.

nachdem Sie Ihre Einstellungen vorgenommen haben.

Etwa 0,2 mm, die Dicke eines A4-Blattes. Wenn Sie das Papier zwischen
Dise und heiflem Bett ziehen und die Dise einen Kratzer auf dem Papier
hinterlassen kann, aber das Papier nicht vollstdndig andrtickt, ist der Abstand richtig.



5.3 Nivellierung-3

Nachdem Sie auf "Bettnivellieren" geklickt haben, steigt
die Dlse auf 120°C und das heifle Bett auf 60°C. Bitte

warten Sie geduldig und achten Sie auf Verbrennungen.

Nachdem Sie die Einstellungen vorgenommen haben,
vergessen Sie nicht, auf "Einstellungen speichern" zu
klicken.

1
Settir =

Klicken Sie dann auf "Bettnivellieren", und die
Maschine beginnt, die 25 Punkte auf dem heilRen
Bett zu erkennen.

Klicken Sie auf Vorheizen — PLA/ABS vorheizen

Sobald die Temperatur auf die Zieltemperatur angestiegen ist,
wird die Vorderseite des Filaments in einem schragen Winkel
von 45° abgeschnitten und etwa 20 mm in den Einlass

eingefiihrt, von Hand festgehalten und das Spinnrad
im Uhrzeigersinn gedreht, bis die

Verbrauchsmaterialien aus der Diise austreten.

i
: o
T

-Q- Wenn Sie beim Drehen einen Widerstand sptiren und
Schwierigkeiten beim Drehen haben, entriegeln Sie
den Motor
Schritte zum Entsperren des Motors: Klicken Sie auf
"Warm-up" — "Stepper deaktivieren".




7 Ersatz von Verbrauchsmaterial

Driicken Sie den Drehknopf
> Hauptbildschirm —
Verbrauchsmaterial
wechseln — Ja

Sie kdnnen auch eine benutzerdefinierte Temperatur Warten Sie, bis die
auswahlen, die von der Art des verwendeten Zieltemperatur erreicht ist.
Verbrauchsmaterials abhangt, und warten, bis die Das Gerat pumpt die
Temperatur steigt. Verbrauchsmaterialien zurtick

in die Zufuhroffnung und Sie
koénnen sie herausziehen und
neue einlegen, um mit dem
Druck zu beginnen.

8 Bereit zum Drucken

Doppelklicken Sie auf die auf der
TF-Karte installierte Datei
"Sovol-Cura".

SOVOL

G Sovol3D_Cura-1.5.0-win64

> Ultimaker BV.

Wahlen Sie, um SV06 hinzuzufiigen.



&

Wahlen Sie das Modell, das Sie
drucken mochten, und fiigen
Sie es hinzu.

Klicken Sie auf , um
die Datei zu schneiden
und auf der TF-Karte
zu speichern.

Configuratic
Change Filamsnt
it Printer

From Media

@ Klicken Sie auf "Von Medium drucken" — Wahlen Sie die zu druckende Datei aus



9 Hauptplatine

Stromver .

Steuerbare
Ventilatoren

Normalerweise
offener Liifter 24V

Heiles Bett 24V

Dise 24V

Erkennung von
gebrochenem Material

Keine
Begrenzung/Grenze

Endschalter der
X-Achse

[ — T

Endschalter der
Y-Achse

Endschalter der
Z-Achse

Thermisches Bett

Dise thermisch

=1

I =Ttv i v s
RPE

Bildschirme
anzeigen

= Néherungsschalter |

| Micro USB |

Motoren der X-
Achse

Motoren der Y-
Achse

Motoren der Z-
Achse

Motoren der E-
Achse

TF-
Kartenschlitz




E importante sapere T %

Non utilizzare la stampante in modi diversi da quelli sopra descritti per evitare lesioni personali o
perdite di proprieta.

Non collocare la stampante in un ambiente soggetto a forti vibrazioni o ad altre instabilita. Lo
scuotimento della macchina influisce sulla qualita di stampa della stampante.

Non collocare la macchina vicino a materiali inflammabili ed esplosivi o a fonti di calore elevate.
Collocare la macchina in un ambiente ventilato, fresco e privo di polvere.

Si raccomanda di utilizzare i materiali raccomandati dal produttore per evitare di danneggiare la
macchina.

Non utilizzare un cavo di alimentazione diverso da quello in dotazione. Utilizzare sempre una presa
di corrente trifase con messa a terra.

Non indossare guanti di cotone quando si utilizza la stampante. Tali indumenti potrebbero impigliarsi
nelle parti mobili della stampante, causando ustioni, lesioni personali o danni alla stampante.

Attendere un attimo per estrarre la copia stampata dopo la stampa.
Si sconsiglia l'uso di firmware o schede madri di terze parti, pena l'invalidita della garanzia.

Pulire frequentemente la stampante. Durante la pulizia, assicurarsi di spegnere la stampante e
utilizzare un panno asciutto per rimuovere la polvere, le plastiche adesive di stampa o qualsiasi altro
materiale presente sul telaio, sulla guida o sulla ruota. Pulire la superficie di stampa con un
detergente per vetri o con alcol isopropilico.

I bambini di eta inferiore ai 10 anni non devono utilizzare la stampante senza supervisione.

Non spostare manualmente la testina di stampa e il meccanismo della piattaforma di stampa durante
la stampa.

Gli utenti devono rispettare le leggi e le normative del paese e della regione in cui si trova (si utilizza)
l'apparecchiatura, attenersi rigorosamente all'etica professionale, prestare attenzione agli obblighi di
sicurezza e vietare |'uso dei nostri prodotti o delle nostre apparecchiature per scopiillegali. In nessun
caso Sovol sara responsabile nei confronti dei trasgressori.



1 Parametri dell'apparecchiatura

Modello

SV06

Linguaggi software

Italiano

Metodo di stampa

Scheda TF, cavo USB

Tipo FDM

Numero di ugelli 1

Dimensione di stampa 220*220*250mm
Velocita di stampa consigliata <80mm/s
Precisione di stampa +0.Imm

Diametro dell'ugello

0.4mm (Intercambiabile)

Temperatura dell'ugello

<300°C

Temperatura del letto caldo

<100°C

Materiali di consumo di supporto

PLA/ABS/PETG/TPU/WOOD

Diametro dei materiali di consumo

1.75mm

Formati di file supportati

G-code

Tensione

Ingresso: 115/230V 50/60HZ Uscita: 24V

Sistemi operativi

Windows, Linux, Mac

Alimentazione

360W/24V

2 Elenco degli articoli

Scatola di controllo

Alimentazione

Schermi di

visualizzazione

Cassetta degli attrezzi

/S S =

1
1 1
1 1
1 1
1 1
— . 1
1
Jlismiey : Cavo di Cravatte  Kitdistrumenti Ugelli di l
% 1 alimentazione ricambio :
1
1 < - / j l 1
Componenti : :
dell'estrusore . Forbici Ugello ad Spatola Scheda TF/lettore
! ago passante 1
1 1
1 1
scaffali : — = b :
! M5X50*4 M4x20*2 M3X5*3 M5X10*2 '



3 Assemblaggio

3.1 Installazione di portali
Utilizzare quattro viti M5X50 o

perinstallare il portale e
serrare le viti.

3.2 Montaggio del display

. Installare il display sulla staffa sul lato
destro della base @)

Spingerlo diagonalmente verso il basso per
agganciarlo alla staffa.

soVoL

3.3 Installazione dell'alimentazione elettrica

. Utilizzare due viti M4X20 per installare
|'alimentatore sul profilo destro del
portale e serrare le viti.

S e e e e - - - -




3.4 Installazione del gruppo estrusore

Utilizzare tre viti M3X5 per installare il gruppo
estrusore sulla base scorrevole e serrare le viti.

N e e = = =

Componenti M3X5*3 e a
dell'estrusore 4
--------------- Installato qui

3.5 Installazione della centralina di controllo

1 | Ruotare l'interruttore dell'aereo sulla o p—

piastra di sospensione della scatola di /

controllo dallo stato . bloccato allo E
o o
)

stato (") sbloccato.

’

Scatola di controllo

m
\1EX=N
o
D

1
1
1
1
1
1
1
1
\

Installare la centralina di controllo sulla piastra di
sospensione.
. Premere l'intera scatola di comando per bloccarla sul

pannello di sospensione. Scatola di

controllo

Ruotare nuovamente l'interruttore del velivolo in NV Sy
stato () di blocco. .. P




3.6 Installazione di scaffalature per materiali

Installare la piastra del rack sulla parte . ‘
superiore della macchina con due viti M5X10. | O

| g \\:)

scaffali M5X10*2

Installare il cilindro del rack.

HI ||\ AV A * @ (Questa parte del rack) rivolta
* Lafigura mostra il retro della ~— '// verso la parte anteriore della
I macchina.

macchina. Quando il retro della
macchina é rivolto verso di voi, il rack é rivolto a sinistra.

3.7 Cavidicollegamento

* Selezionare la tensione
diingresso corretta in base
all'alimentazione locale
(230V 0 115V).

i

_________

Componenti
dell'estrusore



4 Informazioni sul display

Prepare Bed Leveling | Configuration Change fiiament | About Printer | Print fram Media
Auta Home
| Motion
TS Anis Auta Home
|+ Move 10mm
HMove X - [ Offsats |
| Move 1mm ﬁw;
Move 0.1mm | Redidnananl )
Ameletat\nn|
| .Mmla Axls Probe Z off h
Move 10mm —J
[tMove:¥y {Prabe orsets |
Move Axis lmciclili] o m—
—— Advanced Settings | Steps/mm | Printer Info
IPP—— H TMC Drivers
—_— Levei B 1D Setinge]
[ 1 P —
{Mava 2 E = H Fﬂanmenl]
|Mave 0.1mm {—Shre Setungs] |
v Initlalize EEPROM
Move 10mm
[Move Extrud Auta Z-Align
- Move 1mm |
- Move 0,1mm
Nozzle
- Bed
Fan Speed 1438 Probe Test
| Fan Speed
| Nezzle on|
Temperature - o oheat LA Contl| Souncl-i =
{Bed! [&]
Shore Seflings | Fade Height
- Fan Spead
.| Nazzle |
Preheat ABS Conf |- Themistors
+ Store Settings
Preheat PLA Lopd Setings
Prehaat PLA - Preheat PLA End
Preheat PLA Bed R Detailts
|Preheat ABS
Preheat ABS - Preheat ABS End Store Settings

| Preheat ABS Bed

Disable Steppers




5 Livellamento
5.1 Livellamento-1

Premere la manopola >
Schermata principale —
Livellamento del letto —
Allineamento automatico
dell'asse Z

~—0 -

La macchina tornera automaticamente a zero, quindi l'intero fascio dell'asse X salira verso |'alto per la calibrazione e
infine scendera per tornare automaticamente a zero.

5.2 Livellamento-2

Cliccare su "Livellamento del
letto". = Ritorno automatico a
zero (solo preriscaldamento) —
Ritorno automatico a zero

Q- Dopo aver fatto clic per la prima volta su Auto Zero, la macchina verra prima preriscaldata: ['ugello & a
120 °C e il letto caldo a 60 °C. Dopo aver raggiunto la temperatura, fare nuovamente clic sul ritorno

automatico a zero per eseguire questo processo.
Dopo l'arresto della macchina,
fare clic su "Rileva offset Z" per

regolare la distanza tra ['ugello
eil letto caldo.

Dopo la regolazione, non dimenticate di fare clic su "Salva

impostazioni".




5.3 Livellamento-3

'O' Dopo aver fatto clic su "letto di livellamento", l'ugello
saliraa 120 °C eiil letto caldo salira a 60 °C. Attendere

pazientemente per evitare scottature.

Dopo la regolazione, non dimenticate di fare clic su

"Salva impostazioni".

1 0
Settir =

20| 19 | 18 17 | 16
15

@ Quindi fare clic su "Letto di livellamento" e la
macchina iniziera a rilevare 25 punti sul letto caldo

Preriscaldamento a scatto — preriscaldamento di PLA/ABS 45

Quando la temperatura sale alla temperatura target, tagliare N A

|'estremita anteriore del filamento con uno smusso a 45°,
inserirlo nell'ingresso di alimentazione per circa

20 mm, tenerlo premuto con la mano e ruotare la
ruota in senso orario finché non si vede il materiale
di consumo estrudere dall'ugello.

.Q- Se si avverte resistenza e difficolta a girare, sbloccare
il motore.
Per sbloccare il motore: fare clic su "Riscaldamento”
— "Disabilita stepper".




7T Sostituzione dei materiali di consumo

Premere la manopola >
Schermata principale —
Sostituzione dei materiali
di consumo — si

Selezionare le opzioni corrispondenti in base al tipo di Attendere che la temperatura
materiale di consumo utilizzato, oppure selezionare target aumenti e la macchina
una temperatura personalizzata. Dopo la selezione, prelevera i materiali di
attendere che la temperatura aumenti. consumo dalla porta di

alimentazione. E possibile
estrarre i materiali di
consumo e inserirne di nuovi
per iniziare a stampare.

8 Pronto per la stampa

Fare doppio clic sul file "Sovol
Cura" installato nella scheda TF.

(V)
o
<
<2
w
(W)
(@)
c
)
Q)
—
Ul
o
2
-}
o)}
>

Add printer

Selezionare per aggiungere SV06.



&

Selezionare e aggiungere il
modello che si desidera

stampare.

Fare clic su slice e
salvare il file sulla
scheda TF.

Media

@ Fare clic su "Stampa da supporto" — Selezionare File Stampa.



9 Scheda madre

Ventilatore
normalmente aperto

Letto caldo 24V

Ugello 24V

Rilevamento del

materiale rotto I
Nessun limite/limite

Finecorsa dell'asse X

Finecorsa dell'asse Y

Finecorsa dell'asse Z
Letto caldo termico
Termico dell'ugello

Alimentazio
ne

I Fusibile l I Ventilatori controllabili l

I 2
st

c50

Schermi di | Micro USB |

visualizzazione

Interruttori di
prossimita

Motori asse Y

Motori ad albero E

Slot per
scheda TF




R’

@ \Veuillez ne pas utiliser l'imprimante d'une maniére autre que celle décrite ici, car cela pourrait
entrainer des blessures ou des dommages matériels.

@ \veuillez ne pas mettre l'imprimante dans un environnement vibrant ou autrement instable. Les
secousses de la machine peuvent affecter la qualité d'impression de l'imprimante.

@ Veuillez ne pas mettre la machine a proximité de matériaux inflammables ou explosifs ou de sources
de chaleur élevée.

Conservez la machine dans un environnement ventilé, frais et sans poussiere.

Il est conseillé d'utiliser les matériaux recommandés par le fabricant pour éviter d'endommager la
machine.

@ Veuillez ne pas utiliser de cable d'alimentation autre que celui qui est fourni. Utilisez toujours une
prise de courant triphasée et mise a la terre.

@ Veuillez ne pas porter de gants en coton lorsque vous utilisez l'imprimante. Ces tissus peuvent
s'emméler dans les pieces mobiles de l'imprimante et provoquer des briilures, des blessures ou
endommager l'imprimante.

@ Attendez quelques instants aprés l'impression pour retirer 'empreinte.

® | utilisation de micrologiciels ou de cartes méres tiers n'est pas recommandée car elle annule la
garantie.

® Nettoyez fréquemment l'imprimante. Mettez toujours |'appareil hors tension lors du nettoyage et
utilisez un chiffon sec pour enlever la poussiere, le plastique imprimé adhérent ou tout autre
matériau du cadre, des guides ou des roues. Utilisez un nettoyant pour vitres ou de 'alcool
isopropylique pour nettoyer la surface d'impression.

@ Lesenfants de moins de 10 ans ne doivent pas utiliser l'imprimante sans surveillance.

® Nedéplacez pas la téte d'impression et le mécanisme de la plate-forme d'impression a la main
pendant ['impression.

@ Les utilisateurs doivent se conformer aux lois et réglements du pays ol se trouve (ou est utilisé)
l'équipement, respecter 'éthique professionnelle et les obligations de sécurité, et il leur est
strictement interdit d'utiliser nos produits ou équipements a des fins illégales. En aucun cas, Sovol
ne pourra étre tenue pour responsable de toute violation.



1 Parametres de l'équipement

Modéle SV06

Langage logiciel Anglais

Méthode d'impression Scheda TF, cavo USB
Type FOM

Nombre de buses 1

Taille d'impression 220*220*250mm

Vitesse d'impression recommandée <80mm/s

Précision de l'impression +0.Imm

Diametre de la buse 0,4 mm (remplagable)

Température de la buse <300°C

Température du lit chaud <100°C

Consommables de soutien PLA/ABS/PETG/TPU/WOOD

Diametre des consommables 1.75mm

Formats de fichiers pris en charge Code G

Tension Entrée :115/230V 50/60HZ ; Sortie : 24V
Systéme d'exploitation Windows, Linux, Mac

Source d” alimentation électrique 360W/24V

2 Liste des articles

Boitier de commande  Source d” alimentation

Portique

— 0— (D 0O—

M5X50*4 M4X20*2 M3X5*3 M5X10*2

Porte-matériaux

électrique
STt ST ST .
3 Boite a outils .
] I ;
1 13 !
PN ' = !
1
iy : Cables Cravates Kits d'outils Buses de l
% 1 d'alimentation rechange :
1
' ~ 1
=< / L
Composants ‘ , '
de l'extrudeuse . Ciseaux Goupilles de Spatule Carte TF/lecteur
1 passage de la buse de carte !
1
: .
1 1
1 1
1 1
7



3 Assemblage

3.1 Installation du portique

Installez le portique a l'aide o
de quatre vis M5X50 et serrez

—
—— soveL —

les vis.

Portique Base

B——— wisxs0%4

3.2 Installation de 'écran

. Fixez ['écran au support situé sur le c6té droit de

la base @

Poussez-le le long de la diagonale pour qu'il
s'enclenche dans le support.

SovoL

3.3 Installation de l'alimentation électrique

Fixez |'alimentation sur le coté droit
du portique a 'aide de deux vis
M4X20 et serrez les vis.

______________________

@ )

Sourced’ alimentation M4X20*2
électrique

N e e e e e - - - -~




3.4 Installation des composants de l'extrudeuse

Fixez 'ensemble de |'extrudeuse a la base
coulissante a l'aide des trois vis M3X5 et serrez

les vis.

Composants de M3X5*3
|'extrudeuse
—————————————— - Installer ici

3.5 Installation du boftier de commande

Tournez l'interrupteur de l'appareilsurla @) —

cheville du boftier de.commande vers \
o

la gauche de O la position verrouillée a
la position déverrouillée. o

o

’

Boitier de commande

m
\1EX=N
[¢]
D

1
1
1
1
1
1
1
1
\

Fixez le boitier de commande au panneau d'affichage.

Appuyez sur l'ensemble du boitier de commande pour

le verrouiller sur le panneau d'affichage. C%%'qtr[ﬁ;gdee
Remettre l'interrupteur deOvol en position 7
verrouillée. S o e e e meeeoooo- .

©(x WK




3.6 Installation de la porte-matériaux

1 )

. Fixez la plaque du magasin au sommet de la
machine a |'aide de deux vis M5X10.

Installation du canon du cadre.

* @ (cette partie du cadre) face
['avant de la machine.

"
*La photo montre 'arriere de la T
machine, lorsque 'arriére de la machine

est face a vous, |'étagere est orientée vers la gauche.

3.7 Cablage

_________ *Veuillez sélectionner la

g l$ourctez i tension d'entrée correcte
alimentation

électrique

pour correspondre a votre
alimentation locale
(230V ou 115V).

Composants de
l'extrudeuse




4 Afficher les informations

Prepare Bed Leveling Canfiguration Change filament | About Printer | Print from Media
Auto Hame
| Mation
e R Auta Home
Move 10mm -
H{Mave X - - Set Home Offsets |
Move Tmm b s Y
. Velacity |
Move 0,1mm 'I_._..._..._
Ameletatlnn|
- Move Axis Probe Z off -IJ%
; &
Move 10mm =it}
| Maove ¥ e | Prabe Offsets |
Move Axis | . d Settings __I' z P 1 Printer Info
Move 0.1mm =)
[ s H TMC Drivers
P Level Bad HPID Settings |
[ —
e 7H
lazcrieed | [Move 1mm -{Fﬂanmenlj
[ - Store Seftings
e -{_Inlllaﬂza EEPROM)
- Move Axis [Intietze EEFROV)
Move 10mm
[Move Extruder - Auta Z-Align
Move 1mm |
- Move 0.1mm
MNozzle
- Bed
Fan S y M43 Probe Test
|Fan Speed
(5
| Nozzle 1On
Temperalure | oroneat PLA Conf | Sound {‘—
{Store Setlings | £.q Height
- Fan Spesed
- |Nozzle|
Preheat ABS Conf |- Themistors
Preheat PLA hogd Bt
Preheat PLA -~ Preheat PLA End
Preheat PLA Bed “ e
| Preheat ABS
Preheat ABS | Preheat ABS End Store Settings

| Preheat ABS Bed

Disable Steppers




5 Nivellement
5.1 Nivellement-1

Appuyez sur le bouton> Ecran
principal = Nivellement du lit
— Alignement automatique
del'axe Z

~—0 -

La machine revient d'abord automatiquement a zéro, puis l'ensemble de la poutre de 'axe X monte vers le haut pour
l'alignement et descend enfin pour revenir automatiquement a zéro.

5.2 Nivellement -2

2. Cliquez sur Nivellement du lit
— Remise a zéro automatique
(préchauffage uniquement) =
Remise a zéro automatique.

Q- Apres le premier clic sur Auto Zero, la machine se réchauffe d'abord : 120°C pour la téte d'impression et
60°C pour le lit chaud. Une fois que la température a été atteinte, cliquez a nouveau sur Auto Zero pour

effectuer le processus.
3. Apres 'arrét de la machine,
revenez et cliquez sur « Décalage
Z de la sonde » pour régler la

distance entre la buse et le lit
chaud.

Une fois réglé, cliquez sur obligatoirement « Enregistrer les

parametres ».

lit chaud, la buse laisse une rayure sur le papier mais
ne presse pas complétement le papier, la distance est



5.3 Nivellement - 3

Lorsque vous cliquez sur « Nivellement du lit », la buse
monte a 120°C et le lit chaud a 60°C. Veuillez attendre

patiemment et faire attention aux brilures.

Une fois réglé, cliquez sur obligatoirement « Enregistrer

les parametres ».

1
Settir =

Cliquez ensuite sur « Nivellement du lit » et la
machine commencera a détecter les 25 points
du lit chaud.

Une fois que la température a atteint la température cible,
coupez l'extrémité avant du filament a un angle oblique de
45° et insérez-le dans l'entrée d'environ 20 mm,

maintenez-le avec votre main et tournez la roue dans
le sens des aiguilles d'une montre jusqu'a ce que

vous voyiez les consommables sortir de la buse.

Cliquez sur « Préchauffage » — Préchauffer PLA/ABS

i
: o
T

-~ . .

.Q- Sivous ressentez une résistance en tournant et si vous
avez du mal a tourner, déverrouillez le moteur.
Pour déverrouiller le moteur : cliquez sur
« Préchauffage » — « Désactiver le stepper ».




7 Remplacement des consommables

Appuyez sur le bouton >
Ecran principal — Changer
les consommables — Oui.

Sélectionnez l'option appropriée en fonction du type Une fois que la température
de consommables que vous utilisez, vous pouvez a atteint la température cible,
également sélectionner une température personnalisée la machine renvoie les

et attendre que la température monte. consommables vers le port

d'alimentation et vous pouvez
retirer les consommables et
en insérer de nouveaux pour
commencer a imprimer.

Double-cliquez sur le fichier
« Sovol-Cura » installé sur la carte
TF.

SOVOL

1 €3 | sovol3D._Cura-1.5.0-win64

Printer name

Sélectionnez et ajoutez SV06.



Sélectionnez et ajoutez le
modele que vous voulez
imprimer.

Cliquez sur la tranche
et enregistrez le
fichier sur la carte TF.

~

|

-

%
LN

PR RS
AT AN
LY XN EY
LA TN
LT
A X AT
LY WY

FUdue
LY -
A\ X AN

Va

Insérez le TF dans la fente pour carte située sur le dessus du boitier de commande de la
machine.

Fed Lewel ling
Cornf i 0] at

Change Filamen
Fibiowt Printer

@ Cliquez sur « Imprimer a partir d’ un support » = sélectionnez le fichier a imprimer.



9 Carte mere

Source
d’alimentatio
n électrique

Ventilateur
normalement
ouvert 24V

Lit chaud 24V
Buse 24V

Détection de rupture
de matériau

Avec/sans
interrupteur de fin

course de l'axe X

Interrupteur de fin de | =

Interrupteur de fin de
course de l'axe Y

Interrupteurs de fin de

L]

course de l'axe Z

I Lit chaud thermique '—'_

I Thermique de la buse

Ventilateur
contrélable

Ecran
d'affichage

Détecteurs de
proximité

| Micro USB |

Moteur de I'axe X

Moteur de I'axe Y

Moteur de I'axe Z

Moteur d'axe E

Emplacement
pour carte TF




57

No utilice la impresora de ninguna manera que no sea la descrita en este manual para evitar lesiones
personales o dafios a la propiedad.

No coloque la impresora en un entorno con vibraciones significativas u otros factores de inestabilidad,
de lo contrario, la agitacion del equipo afectara la calidad de impresion.

No coloque la impresora cerca de elementos inflamables y explosivos ni cerca de fuentes de calor
intenso.

Mantenga la impresora en un ambiente ventilado, fresco y libre de polvo.
Es aconsejable el uso de materiales recomendados por el fabricante para evitar dafios en el equipo.

No utilice ninglin otro cable de alimentacion que no sea el suministrado junto con la impresora.
Aseglrese de utilizar siempre un tomacorriente de tres clavijas de puesta a tierra.

No use guantes de algoddn al manejar la impresora. El tejido de este material puede enredarse en las
piezas moviles de la impresora provocando quemaduras, lesiones personales o dafios en la impresora.

Espere un momento para sacar lo imprimido después de completer la impression.

No es aconsejable utilizar firmware, placa base u cualquier otro componente de terceros, de lo
contrario, la garantia quedara anulada.

Limpie la impresora con frecuencia. Apague siempre la fuente de alimentacién antes de la limpieza'y
elimine con un pafio seco el polvo, el plastico impreso adherido o cualquier otro material del pértico,
el riel o el volante. Limpie la superficie de impresion con limpiacristales o alcohol isopropilico.

Evite que los nifilos menores de 10 afios utilicen la impresora sin supervision.

Durante laimpression, no mueva con la mano la boquilla ni el mecanismo de la plataforma de
impresion.

El usuario debe cumplir con las leyes y reglamentos del pais y la region donde se encuentra (se
utiliza) la impresora y acatar la ética profesional y la obligacion de prestar atencién a la seguridad.
Se prohibe estrictamente el uso de nuestro producto o equipo para fines ilegales. En ninglin caso
Sovol se hard legalmente responsible del acto de cualquier infractor.



1 Parametros del equipo

Modelo SV06

Idioma del software Inglés

Método de impresion Tarjeta TF, cable USB
Tipo FDM

NGmero de boquillas 1

Dimensiones de impresion 220*220*250mm

Velocidad de impresion recomendada | <80mm/s

Precisién de impresion +0.Imm

Diametro de la boquilla 0,4 mm (reemplazable)

Temperatura de la boquilla <300°C

Temperatura de la cama caliente <100°C

Filamento de soporte PLA/ABS/PETG/TPU/WOOD

Didmetro del filamento 1.75mm

Formato de archivo compatible G-code

Tension Entrada: 115/230V 50/60 HZ Salida: 24 V
Sistema operativo Windows, Linux, Mac

Fuente de alimentacién 360W/24V

2 Lista de elementos

Pértico Caja de control Fuente de alimentacion Pantalla

Tool Box
- L 7 = $
1L =
limmim Cable de Atadura Kit de Boquilla de
alimentacion herramientas repuesto

< 7/ s

Pinza tipo Pin de boquilla Raspador  Tarjeta TF/ lector
tijera

— 0— (D 0O—

M5X50*4 M4X20*2 M3X5*3 M5X10*2

Ensamblaje del
extrusor

Soporte de material

S e e e e e e e m e — - — -



3 Montaje

3.1 Instalacion del pértico

@ Instale el pértico con cuatro o

tornillos M5X50 y apriete los
tornillos.

—
—— soveL —

3.2 Instalacion de la pantalla

Fije la pantalla al soporte en el lado derecho de la

base @

Empujela hacia abajo en diagonal para que encaje en
el soporte.

SovoL

3.3 Instalacién de la fuente de alimentacion

. Instale la fuente de alimentacién en
el perfil derecho del pértico con dos
tornillos M4X20 y apriete los tornillos.

S e e e e - - - -




3.4 Instalacion del ensamblaje del extrusor

e

Ensamblaje M3X5*3
del extrusor

Instale el ensamblaje del extrusor en el asiento
deslizante con tres tornillos M3X5 y apriete los
tornillos.

____________ - Instale aqui

3.5 Instalacion de la caja de control

AONCOI0

Gire hacia la izquierda el interruptor de la @9
aeronave en el tablero de conexién de la
caja de control para cambiarlo de el estado o

blogueado (@ al desbloqueado () . o

’

Caja de control

1
1
1
1
1
1
1
1
\

Instale la caja de control en el tablero de conexidn.

Presione toda la caja de control hacia abajo para
bloguearla en el tablero de conexion.

Gire el interruptor de la aeronave al estado
bloqueado ().

Caja de control




3.6 Instalacion del portador de material

. Instale el tablero del soporte de material con
dos tornillos M5X10 en la parte superior de la

maquina. E [( — ima A - /

Instale el cilindro del soporte.

’ JI m = ) * Q(Esta parte del §oporte) mira
\ hacia el frente de la impresora.

*La figura muestra la parte posterior ~~_____

de laimpresora. Cuando el operador esté frente a la parte posterior

de laimpresora, el soporte de material mira hacia la izquierda.

3.7 Cableado

Fuente de
alimentacién

entrada correcta que sea
compatible con la fuente de
alimentacién de su local
(230Vo115V).

1
1
1
! *Seleccione la tension de
1
1
1

Ensamblaje del
extrusor




4 Informacion de la pantalla

Prepare Bed Leveling Canfiguration Change filament | About Printer | Print from Media
Auto Hame
| Motion
Move Axis Ao torme
- Move 10mm -
| Mave X - - Set Home Offsets |
Move Tmm b s Y
: velocity
Move 0,1mm 'I ......... 4
Ameletatlnn|
B .Mnue Axis Probe Z off h
Move 10mm —_
| Maove ¥ W haove 1 | Prabe Offsets |
Move Axis | . d Settings __I' P 1 Printer Info
Move 0.1mm i —
[pr— H TMC Drivers
—_— Levet Bed {PiD Setings
[ 1 pre—
[Move Z - ; —1mm H FBanmenl]
Store Setti
| Mave 0.1mm H{Store Setiings |
(Fiown b -|Ir||llaﬂza EEPROM
Move 10m
(Miove Extruder | i i Auta Z-Align
- Move 1mm |
- Move 0.1mm
MNozzle
- Bed
Fan S y M43 Probe Test
|Fan Speed
| Nozzle on|
Temperalure | oroneat PLA Ganf'| —— Souncl-' A
for]
{Store Setlings | £.q Height
- Fan Spesed
- |Nozzle|
Preheat ABS Conf | Themmistors
Preheat PLA hogd Bt
Preheat PLA -~ Preheat PLA End
Preheat PLA Bed R Defaults
| Preheat ABS
Preheat ABS | Preheat ABS End Store Settings

| Preheat ABS Bed

Disable Steppers




5 Nivelacion
5.1 Nivelacion -1

Presione la perilla > Interfaz
principal — Bed Leveling—
Auto Z-Align

Main

~—0 -

La impresora primero se restablecera de forma automatica, luego todo el haz del eje X subiré a la parte superior para
la calibracidn y finalmente bajara para restablecerse de nuevo automéaticamente.

5.2 Nivelacién-2

Haga clic en “Bed Leveling” =
Auto Home (solo

precalentamiento) — Auto Home

'O' Después del primer clic para restablecer de forma automatica, la impresora se precalentara primero:
- 120 °C para la boquilla, 60 °C para la cama. Después de alcanzar la temperatura esperada, haga otro clic
en Auto Home para ejecutar este proceso.

Después de que la maquina se
pare, vuelva a hacer clic en
“Probe Z Offset” para ajustar la

distancia entre la boquillay la
cama caliente.

Cuando mueve el papel entre la boquillay la cama caliente, la
boquilla puede dejar rayas en el papel pero no lo presionara por
completo, indicando una distancia adecuada.



5.3 Nivelacion-3

'O' Después de tocar “Level Bed”, la boquilla se calentara a
120°Cy la cama caliente se calentara a 60 °C. En este
momento, debe esperar con paciencia y evitar
quemaduras.

Después del ajuste, recuerde tocar “Store Settings”. ]

1
Settir =

Después de tocar “Level Bed”, la maquina
comenzaréa a detectar los 25 puntos en la
cama caliente.

6 Carga de filamentos

Haga clic en prepare—Preheat PLA/ABS 45

Después de que la temperatura alcance el nivel esperado, corte N A

el extremo frontal del filamento en un bisel de 45°, insértelo en
la entrada de amterial hasta unos 20 mm, manténgalo
presionado con la manoy gire el volante en sentido
horario, hasta que se vea que el filamento se

expulse de la boquilla.

. . ’

.Q- Si siente resistencia al girar el volante y es dificil girarlo,
desbloquee el motor.
Pasos para desbloquear el motor: Toque “Prepare” —
“Disable Steppers”.




7 Reemplazo de filamentos

Presione la perilla > Interfaz
principal— Change Filament
—Yes

Seleccione la opcidn que corresponda al tipo del Espere aque la temperatura

filamento que utilice, o opte por personalizar la alcace el nivel esperado, para
temperatura y espere a que la temperatura aumente que la maquina retire el
después de seleccionar la opcién. filamento al puerto de

alimentacidn. Puede extraer
el filamento e insertar un
nuevo para comenzar la
impresion.

8 Preparacion para la impresion

Haga doble clic en el archivo
“Sovol-Cura” instalado en la
tarjeta TF.

SOVOL

E €39 | Sovol3D_Cura-1.5.0-win64

Printer name

?  Ultimaker BV.

Seleccione Agregar SV06.



&

Seleccione y agregue el modelo
que desea imprimir.

Haga clic en cortary
guarde el archivo en
la tarjeta TF.

~

.

%
LN

PR RS
AT AN
LY XN EY
LA TN
LT
A X AT
LY WY

FUdue
LY -

Va

Bed Lewvsling

Conf igueration

@ Haga clic en “Print from Media” — seleccione el archivo a imprimir.



9 Placa base

l Poder I Ventilador
ode controlable

Motor del eje X

Ventilador
normalmente
encendido 24V

Cama caliente
24V

Boquilla 24V
Deteccion de

rotura |
llimitado/Limitado

Interruptor fina de
carrera del eje X

Motor del eje Y

Motor del eje Z

Interruptor fina de
carrera del eje Y

Motor del eje Z

Interruptor fina de
carrera del eje Z

Termistor de
cama caliente

Termistor de

boquilla Ranura de

tarjeta TF

Pantalla Micro USB

Interruptor de
proximidad




7

0 RERCHEOBRZEISAVLIIC. CTTRRSNBEWED DX DD TEIRIZ CFALAWTTZ I,

T2 Z = IRF L. HBVIETLZELHBRIEITIVT RV X Y DENTT ) > Z— DRI
FEERITES,

R VEARY CIBREYH 2 WNEBRISEWVSFTICEN RV TE I L,

R TR B LY I B TRLCTED B VRRICB VTR T L,

N VHEENIBR WL SICA—A—DEI O B8 2 SRR T,

TN VWTVWBRERGUIND B RGZEHREVNT I TV VWD THIEICOACEAI Vb E
@jT< Ti é k/\o

® T a—%ETHBTELIAMMEOFEFRICIEH BV TR IV AIZ T 2 —DBEL TV SR
ICHEFOTRBESE - ER- TV E—BER DRI DANEE Ao

O RIRTERRLLESTHSERIOEDEH LIIFSHAEEIOSNET,

O E-EOBETEHRE AT R — REGSTIHMEIBPT BN RZDT HEOLEL Ao

O T B—ELO)—V LTSV U= ET RS FEREN T o IL— LB DE L EHED
B BEDRVWTWBEIRI TSR T v o I Zh DM EE WM TR VT T W SRR P2 — 70
I/ —ILTEIRIDERA BB T HIEL L,

0 10BUTOFHIFERINAVERIE T 2—2FBL T TIFEEA.

O RIOBEFTIEFET/ALLBRIO TSV T4— LAEBBHLAVNTZ S,

O FBEBIBREOMETHOECHIEOERIREVBEDOESILETN. BLERE TBICHBENETT,

CEL DR EREE VDR ZEERRICHESTIEWIT EE A WA RZITTH. SovollFWLWh iR 3E k.
EDFRSEIFEVET A



1 SBEDNSKX—42

S SV06

VINII7DERE BAE

ENRI75 7% TFA—RUSBT—2)L
L2177 FDM

JZILDEL 1

EDRIH X 220%220*250mm

HEND DENRIRE <80mm/s

ENRIKEE +0.1mm

JRIVER 0.4mm (NNEDDEIRE
JRIRE <300°C

PORE <100°C

HR— DM PLA/ABS/PETG/TPU/WOOD
JEEMBER 1.75mm
TREINBRFIANEAT G-code

BE >y :115/230V 50/60HZ 7 7w :24V
ARL—23> R T Windows, Linux, Mac

E 360W/24V

< -

N2 J ZILDEZRN

0—

M4X20*2

_________________________________

W — )L\ ART X)L
/ lu
> anN)L TFA—R -
H—RU—F—
(—
M3X5*3 M5X10*2



3 #4831
3.1 AVrU—2IL—>OEDFIT

M5X50 R D4 TH M= L 0
— VRO 2P ZEF UL

32 T4 RTLA DD

FARTLAEAN—ZDERID TSy MO T
. o

IR T FARL. TSy Mo i3 545 LET,

\ ’a
S—

sovoL

3.3 EROEOFIF

. MAX20% 2 TERZ AV ) —TL—
YEAIDOtY a3y AT —ILICED T .
2T EFUKLET,




3.4 O LIEEBmDERD T 1F

M3x5% 3 THED H LI E D END (11 278 D EE L
ICEDIF 22 ZFU<SLET,

________________

=/

@ Uik M3X5*3

DEB R

3.5 OxbO—ILRyIROEDF T
AVRA—ILAYIZADFITHD v F (1]
=@ ovorrhsEA)ayoH7
ETHRLET

a> ~aO—JLAR
v R

o e -

AV RO— LRy IR EDFRICE D £ 7

avhO—ILRyIRZTFABLT ANFRO EIcOY
FYLEY,

@ RiTiE>—E21 () vyFICOv oAV ETRLUET,




3.6 SYIDEDOMIF

M5X10% 2 TSy IiRZEY S > D EICERDS
PEXD

_______________________

A — )
SyoFa—TEBROMTET : I

Ll O GYoItHBIOBY) IETT
EVOFe—THENBDIETIY ﬁ] OEEANAN>TNET,
OEETE. YL OEENBATICE

1F3BAE. SvIISERAABITET,

3.7 T—EILicoi<

_________

__________

. ) BRI-OFFEBOERIC
BRI—F BbEBESICELLT

Semmmmmeet ST NBERERAT

010 (230V or 115V).




4 T1RATL1D 17k

Prepare Bed Leveling Canfiguration Change filament | About Printer | Print from Media
Auto Home
Move Axis Ao torme
I~ Move 10mm
[Movex | |Set Home Offses |
| Move 1mm —I.L.i
Move 0,7mm | 'I_Ve'w"'d )
- Move Axis Probe Z ’-I_Jm |
Move 10mm —_
|Move Y - e | Prabe Offsets |
Move Axis - . nro— __I- . 1 Printer Info
Move 0.1mm =)
[ s H TMC Drivers
vy Levei Bed HPID Settings|
| I o ——
| Move Z I P -{ FBanmenl]
<| Store Settings
| Mave 0.1mm |
(Fiown b Initialize EEPROM
Move 10m
(Miove Extruder | SE TN Auto Z-Align
- Move 1mm |
- Move 0,1mm
MNozzle
- Bed
PP M43 Probe Test
|Fan Speed
| - Nozzle Dn]
TeMPEratire . proheat PLA Cont || — Sound | —
= &
" Slore Sellings | e Height
- Fan Spesed
[ Nozzle|
Preheat ABS Conf || Thermistors
Preheat PLA LOpd Beines
Preheat PLA -~ Preheat PLA End
Preheat PLA Bed R Defaults
| Preheat ABS
Preheat ABS | Preheat ABS End Store Settings

| Preheat ABS Bed

Disable Steppers




5 LRV
5.1 LAUMS1

Hain JTERL> XAV B—Tx—
Huato Home A =LAl )7—>Z§ﬂ]@§§375

AUk

g s s ==
q] v e
- ! . I

ROV EORDLTH S XEDIFETEEIC EAD ZLTELETAS>TEORDLET,

52 LRU>J-2

. LAY 120 )y o— EORD
(F&AT3R2) > EORD

-O- CORDZNDH T I RIUNG/ IVI20ENRYRO0ETFHARLET FEDREICH 5. INE
BESERLIICHS—ELORDEI VI LTET L,

RIVHIEFST=5BIICR>TH
TaARZFA Ty 1TV,
JA)ebe—bRy RDEEEE %

BLEY,
7 /é “O- [ BRoBI. TR F—ty T o<EI v I T B LEENS
‘ T wTEI L.

DETHZSISHT EE /IIRICF 2RI HETS
IR TWAWSEIF DEDEREIETTY,



53 LRUYJ-3

O [ rLRUSZ 1S9 LTHBIE /ZILELE. E— kR
W RIZ60BE I LB DT ABISERL TR EIC BB
a0

FEOBIE TREREIES v IT B LEERENTS ’

JiegAr

ZLTILARUY T 120y I LRI VIFE—RRYR
D250DREHRALIBD ET,

6 HHEMAN

e Filament

FHREFHPLA/ABSEY )y LET, 45

SBENBEIEIC Eoeb. Tr— XY ORI EASED N /‘\

BAICEB. SYI7OOI220mmMSBVWELANT. F
THIZAHLS RO TIL— Ly hEE#EMN /X
IO SELHTINZETEILEY,

Q =Ly BT S FMATELA VB LB RS, B
WEOYO 7Y LTSV BROY I 7 I DTy
TR EI )y O 2FyN—F—2—FIBZRLL)




1 HEMFT

JIEBLTOAAVAR—R >
HEMFIVY 5> 1T

CRIRICBBEEM DI AICEDATHLWEHRLE L E BiZEEIC LB .ToviF

T HEEEEELCHRVTT. HESREEA LS RE SEREME A T RSB ICHR

O EREFTIEI W, SHUET EEMERSHL
THLLSEEMEZ LANT
DEERIEBH THRWTY,

8 ENRIAE

. TFA—RICAYR =L RFa
X>TSovol-Curai =2 7ILo1)wo
LE9d,

V06D ELET,



PSR DT TN
RE2XETFH—
RICRELET,

Eed Lewsling
Comt iguration
‘harge Filament
4t Printer
i o Mledia

@ MENRITO LR T T 1% o EIRIDRF 2 X b2 LET



9 XAfUk—K

Ea— | | HiERERT 7

TV 24V

E— bRy K 24V

REZTE
|

| 7—o 2751 2

Xt — K

Y8t L — kY

ZEt oY — Ry

E—bRy R

Y—IRH—

J RINHY—3
22—  TFAH—R
ARy b

[ ==muss |
E2Esza
{Eﬁtyﬂ—l




sovol support group sovol official website

SHENZHEN Lian Dian Chuang Technology CO., LTD.

Official Website: sovol3d.com F@ c € Rgs ’:“ )EI ’@@) -:

E-mail: info@sovol3d.com




